
TREATMENT OF PAPER AND PULP MILL EFFLUENT 
BY COAGULATION 

A DISSERTATION 
Submitted in partial fulfilment of the 

requirements for the award of the degree 
of 

MASTER OF TECHNOLOGY 
in 

CHEMICAL ENGINEERING 
(With Specialization in Industrial Pollution Abatement) 

By 

DEEPAK KUMAR YADAV 

DEPARTMENT OF CHEMICAL ENGINEERING 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE-247 667 (INDIA) 

JUNE, 2005 



CANDIDATE'S DECLARATION 

I hereby declare that the work, which is being presented in the dissertation entitled 

"TREATMENT OF PAPER AND PULP MILL EFFLUENT BY COAGULATION" 

in the partial fulfillment of the requirements of the award of the degree of Master of 

Technology in Chemical Engineering with specialization in Industrial Pollution 
[...]
produce one tone of dried pulp. Whilst chemical pulping actually requires more 

energy than mechanical (6,350 kWh/tone Kraft; 5,400 kWh/tone sulfite) the 

processes are largely energy self-sufficient through the burning of waste 

products to generate steam. Mechanical pulping requires. imported electrical 

energy (2000 kWh/tone). Different bleaching processes require varying.amounts 

of energy, with ECF requiring most at 4.0 kWh/kg and TCF requiring least at 1.0 -

2.0 kWh/kg . 
For Energy Conservation Following measures can be taken for conserving 
energy: 

• Insulation of digesters and steam carrying pipes; Prevent leakages of 

steam. 

• Prevent leakage of steam. 

o Recycling steam condensate; 

• Recovering heat from hot effluent. 

6 



1.3.2 Potential Environmental Exposures: 

From the pulping process to paper making to d6livering to the end consumer the 

environmental exposures for this industry are numerous. The potential 

environmental exposures arise from paper and pulp industry is 1121: 

• Contaminated wastewater - from process equipment, storm water 

runoff, cooling water 

• Improper disposal of solid waste 

• Storage tanks: including old storage yards 

• Chemical contamination 

• Lack of adequate preventative environmental risk management 

• Loading/unloading products 

• Soil and groundwater contamination 

There are upwards of 50 different environmental contaminants associated with 

the pulp and paper industry: here's an example of some, based on the process. 

Pulping: 	Sodium 	hydroxide, 	sodium 	bisulfate, 	sodium 	sulfate, 

calcium/magnesium/aluminum bisulfites 

Bleaching: Chlorines, hydrogen peroxide, acids, ozone, sodium 

hydroxide/hypochlorite/dithionite 

Additives for fillers, adhesives, to improve strength & color : Talc, alum, 

clay, dyes, pigments, fuel oil, alcohols, wax emulsions, ammonia, starch, 

silicones, solvents, recycled oils, latex, rosin, acetates, polyesters, etc. 

7 



1.3.3 Process inputs and pollutant output 1151: 

Kraft chemical pulping and chlorine-based (e.g., hypochlorite or chlorine dioxide) 

bleaching are both commonly used and may generate significant pollutant 

outputs. Pollutant outputs from mechanical, semi-chemical, and secondary fiber 

pulping are small when compared to kraft chemical pulping. In the pulp and 

paper industry, the kraft pulping process is the most significant source of air 

pollutants. The following table.1.4 illustrate the process inputs and pollutant 

outputs for a pulp and paper mill using kraft chemical pulping and chlorine-based 

bleaching. 

8 



Table.1.4 various input and various output pollutant [151. 

LProcess Step 
Material 	I 
Inputs 	Process Outputs Major Pollutant Outputs' 

Pollutant 
Media 

Fiber Furnish 
Preparation 

Wood logs 
Chips 
Sawdust 

Furnish chips dirt. grit. fiber, bark Solid 

BOD Water 

TSS 

Chemical 
Pulping Kraft 
process 

Furnish chips Black liquor (to resins. fatty acids Solid 
chemical recovery 
system), pulp (to color Water 
bleaching,' BOD 
processing) 

COD 

AOX 

VOCs [terpenes, alcohols, phenols. 
methanol. acetone, chloroform_ methyl 
ethyl ketone (MEK)) 

VOCs (terpenes, alcohols, phenols. 
methanol, acetone, chloroform, MEI() 

Air  

Cooking. 
chemicals: sodium 
sulfide. (NkS).. 
NaOH, white 
liquor (from 
chemical recovery) 

reduced sulfur compounds (IRS) 

organo-chlorine compounds (e_z.,.. 
3,4,5- 7ichlero,paiacol,J 

Bleaching' Chemical pulp Bleached pulp ,., 	, 	„ 	• 	.,. 	.. 	, 

	

ctissol—ed It onin and car 	*ate,  Water 

color 

COD 

AOX 

inorganic chlorine compounds 
(e.g., chlorate (CI0,-)). 

Hypochlorite 
(HCIO, Na0C1. 
Ca(0C1).1) 

Chlorine dioxide 
(C10) 

VOCs (acetone, methylene chloride. 
chloroform, MEK. chloromethane, 
trichloroethane) 

Air ,,' Water 

Papermaking Additives, 
Bleached 
Unbleached pulp 

Paperipaperboard 
product 

particulate wastes Water 

organic compounds 

inorganic dyes 

COD 
acetone 

9 



1.3.4 Paper Mill Effluent Quality and Quantity: 

a) Volume of Effluent: 

The volume of effluents discharged varies from mill to mill and depends on the 

production capacity, types of paper manufactured, pulping process, recovery of 

chemicals and water, economy adopted. It is reported that an integrated pulp and 

paper mill employing kraft process generates 220 to 320 m3  of effluents per ton 
of paper manufactured. Mills manufacturing specialty papers generate more 

volume of effluents as they use more water for washing and bleaching. It is to be 

mentioned that small mills discharge higher volumes of waste per ton than large 

mills, as they do not possess recovery units. It is estimated that about 330 m3  of 
effluent is produced per tonne of paper manufactured in a small mill of capacity 

20 ton/day where as 220 m3/ton is generated in a large mill manufacturing 200 
tons/day Mil. Table 2 shows the volume of effluents discharged by various pulp, 

paper and board mills. 

Since the pulp and paper industry requires large volumes of water, also the bulk 

of which is released as wastewater. So the most polluting coming from pulp and 

paper industry is regarding the water pollution. 

b) Sources of Waste Water: 

All the unit operations, namely, chipping, digestion, pulp washing, bleaching. 

Papermaking and chemical recovery generate wastewaters. During the 

manufacture of paper, wastewaters are discharged from: [201  

• Digester house: leaks and spills of black liquor and gland cooling 

water. 

• Pulp washing: the final wash, often referred to as brown stock 

wash or unbleached Decker wash. 

• Pulp bleaching: chlorination stage wastewater containing, chloro-

lignin etc. 

10 



Washing 

Screening 

Wood Preparation 

Pulping 

Thicken ng 
ir 

Bleaching 

• Paper machine: the wastewater contains fibers from felt washing. 

• Chemical recovery: spills of black liquor and foul condensation. 

• Miscellaneous: boiler blown down, recausticizer lime mud and lime 

dredges from lime preparation section. 

The figure.1.1 shows Simplified Flow diagram of solid waste and wastewater 
coming from pulp and paper industry. 

Pulp log 

	 

• 

Residue 

	• Black liquor 

	 

• 

Weak liqupr 

Wash water 

	' Waste water 

P' Bleach waste 

Stock Preparation 

iF 

Residue 

	• White wate r Paper Machine 

0' Residue Finishing and Converting 

Fig.1.1 Simplified flow diagrams of solid waste and wastewater coming from pulp 

and paper industry 

The major polluting substances present in the effluent are dissolved organics 

(including coloured and chlorinated substances) and suspended solids. Thus, 

11 



pulping and bleaching plants form the major sources of colour in the effluent, 

washing from the paper machine "white water" dilute these wastes to certain 

extent. The dissolved compounds, which are partially responsible for the 

normally high BOD and COD levels in the effluent, originate mainly from the 

pulping stage where significant losses of wood materials occur. As for paper 

mills, losses of fibre in repulping of waste paper are generally in the range of 

12% to 15%. Loadings of BOD, COD, suspended solids and colour in the P & P 

mill effluents depend significantly on: 

• The nature and cleanliness of the feedstock. 

• Whether the P & P mill is equipped with a chemical recovery 
facility. 

e The bleaching techniques employed. \ 

• The efficiency of white water recycle/fiber recovery in the 

paper line. 

Depending on the efficiency of the chemical recovery plant, as much as COD can 

be removed from the pulp cooking liquor. Modifications in the bleaching 

sequence can as well reduce the loading of these pollutants. Untreated P & P 

mill effluents have been shown by many workers as positively toxic to fish and 

other aquatic organisms. The components of bleached kraft mill effluents, which 

are most toxic to fish. Using ozone in bleaching instead of chlorine reduces 

wastewater discharge loadings of Absorbable Organic Halides' AOX', BOD, and 

Colour from the bleach plant. The major pollutants found in this wastewater are 

materials that exert oxygen demand and that cause colour in the receiving 

waters. Oxygen demand results from the biodegradation of carbohydrate 

components present in the effluent. The colour causing materials are 

caramelized sugars and lignin degradation products. 

1.3.5 Pollution Control in Pulp and Paper Industry: 

Treatment that industrial facilities give wastewater before discharging it to the 

local wastewater treatment facility is referred to as "pretreatment." Methods for 

12 



providing pretreatment can be divided into four categories: physical, chemical, 

biological, and membrane. This briefing addresses the first three categories. A 

pretreatment system may use one or several pretreatment processes. Following 

is a brief description of common physical, chemical and biological pre treatment 

processes: here, brief discussion about different treatment process has been 

given. 

Physical: 

• Screening is removal of coarse solids by use of a straining device. 

• Sedimentation is gravity settling of pollutants out of the wastewater. 

• Flotation is the use of small gas bubbles injected into the wastewater 

which causes pollutant particles in the wastewater to rise to the surface 

for subsequent removal. 

• Air stripping is removal of volatile and semi volatile organic compounds 

from wastewater by use of air flow. 

Chemical: 

• Neutralization is adjustment of alkalinity and acidity to the same 

concentration (pH 7). 

• Precipitation (ppt) is addition of chemicals to wastewater to change the 

chemical composition of pollutants so that the newly formed compounds 

settle out during sedimentation. 

• Coagulation is use of chemicals to cause pollutants to agglomerate and 

subsequently settle out during sedimentation. 

• Adsorption is use of a chemical which causes certain pollutants to adhere 

to the surface of that chemical. 

• Disinfection is use of a chemical (or other method such as ultraviolet 

radiation) to selectively destroy disease causing organisms. (Sterilization 

is the destruction of all organisms.) 

• Breakpoint chlorination is the addition of chlorine to the level that 

chloramines will be oxidized to nitrous oxide and nitrogen, and chlorine will 

be reduced to chloride ions. 

13 



Biological: 

• Air activated sludge is an aerobic process in which bacteria consume 

organic matter, nitrogen and oxygen from the wastewater and grow new 

bacteria. The bacteria are suspended in the aeration tank by the mixing 

action of the air blown into the wastewater. 

• High purity oxygen activated sludge is an aerobic process very similar to 

air activated sludge except that pure oxygen rather than air is injected into 

the wastewater. 

• Aerated pond/lagoon is an aerobic process very similar to air activated 

sludge. Mechanical aerators are generally used to either inject air into the 

wastewater or to cause violent agitation of the wastewater and air in order 

to achieve oxygen transfer to the wastewater. As in air activated sludge, 

the bacteria grow while suspended in the wastewater. 

• Trickling filter is a fixed film aerobic process. A tank containing media with 

a high surface to volume ratio is constructed. Wastewater is discharged at 

the top of the tank and percolates (trickles) down the media. Bacteria grow 

on the media utilizing organic matter and nitrogen from the wastewater. 

• Rotating biological contactor (RBC) is a fixed film aerobic process similar 

to the trickling filter process except that the media is supported 

horizontally across a tank of wastewater. The media upon which the 

bacteria grow is continuously rotated so that it is alternately in the 

wastewater and the air. 

Oxidation ditch is an aerobic process similar to the activated sludge 

process. Physically, however, an oxidation ditch is ring shaped and is 

equipped with mechanical aeration devices. 

1.4 Challenges and Opportunities Faced By Indian Paper Industry 181: 

With India's large population, increasing literacy and income the paper industry 

appears to have a bright future. Presently consumption of about 3 kilograms per 

annum (which compares to the Asian average of 18 kg and the world average of 

45 kg) allows much room for growth. 

14 



However, there are many challenges facing the industry. The challenge for the 

Indian paper industry to meet the ever increasing demand of paper, board and 

newsprint is getting crippled due to shortage of fibers in the country. And 

shortage of domestically produced fiber has placed a heavy reliance on foreign 

sources which leaves it open to price fluctuations and unreliability of supply. 

Economies of scale make it difficult for the older, smaller, not as technically 

advanced Indian mills to compete with global operations that have large modern 

facilities. 

The industry is highly fragmented in every sector from production to distribution, 

and in each area producers, converters and distributors face their own particular 

problems. 

The planned development of the paper industry in India began only in the post-

independence period. The growth, however, slowed down in the 1960s owing to 

the escalation of costs and the scarcity of forest-based raw materials. The 

stagnation led to frequent shortages of cultural varieties of paper, causing 

hardships to consumers. 

India's newsprint industry is highly capital-intensive and this has restricted the 

entry of new players and stalled the expansion of existing units. The investment 

required for setting up a medium-sized plant of 33,000 tons per year is 

approximately US$24 million. Modernization and expansion of existing plahts is 

equally expensive. The challenge, which is being faced by Indian paper and pulp 

mill, is discussed below in different areas. 

a) Merchanting Paper: 

India has no large retailers of paper, larger stationery stores or nationwide 

general retail outlets making the merchanting of paper very fragmented. The 

distributors are medium to small scale and generally restricted to a few grades. 

Sources familiar with the industry in India believe that establishing a countrywide 

paper distribution network in India would be very difficult. The import of fine paper 

is largely limited to coated and cast coated papers. Publishing grades like LWC 

and newsprint are the other major imports which are allowed for import by end 

users only. 

15 



b) Fiber: 

Sourcing fiber is a serious problem for Indian pulp mills that was compounded 

when several states banned the felling of trees for the manufacturing of paper. 

This has forced many producers to shift to alternative raw materials such as 

recovered paper, and agro-based products. The use of recovered paper has 

been limited in scale because there is no organized system of collecting 

wastepaper on a large scale. As most of the existing technology used by larger 

manufacturers is geared towards the use of wood pulp a shift to agro-based raw 

materials has been difficult and expensive. 

The main alternative raw materials used for manufacturing paper are waste 

paper and agro-based materials. As the availability of softwood pulp is limited the 

industry depends on a limited supply of bamboo, which is a poor substitute. 

Companies are also using tropical hardwood. As of 1999, the furnish used by the 

industry are approximately 30% hardwood/eucalyptus, 23% bagasse/straw and 

bamboo/reed; 15% wastepaper; 5% percent of pulp and 4% other materials. 

It is estimated that there is 55 million tons of bagasse available, however only 8% 

is used for paper production. Until recently the high capital cost and non-

availability of technology in India has hindered the use of bagasse. Cheap and 

easy availability of this raw material is forcing many Indian manufacturers to 

switch to bagasse as an alternative. TNPL was the first commercially successful 